
Final Programmatic EIS: USMCA Mitigation of 
Contaminated Transboundary Flows Project Appendix D 

 
 

APPENDIX D 
 

       USFWS BIOLOGICAL ASSESSMENT  



Final Programmatic EIS: USMCA Mitigation of 
Contaminated Transboundary Flows Project Appendix D 

 
 

THIS PAGE INTENTIONALLY LEFT BLANK 



  
UNITED STATES ENVIRONMENTAL PROTECTION AGENCY 

REGION IX 
75 Hawthorne Street 

San Francisco, CA 94105-3901 
 
 
 

May 25, 2022 
 
Patrick Gower 
Field Supervisor, San Diego County 
United States Fish and Wildlife Service 
Carlsbad Fish and Wildlife Office 
2177 Salk Avenue, Suite 250 
Carlsbad, CA 92008-7385 
 
Re:  Request for Concurrence under Endangered Species Act Section 7 Informal Consultation 
[...]
collector. Temporary pits would be required at each end of the micro-tunnel section and 
may require additional security during construction due to their proximity to the border. 

 
Project B construction activities, including components in Mexico, are projected to take 
approximately two years to complete following mobilization but the specific schedule for starting 
and completing construction is not known at this time. 
 
The infrastructure proposed for Project B would be expected to require regular and ongoing 
O&M activities to ensure operational reliability and efficiency, potentially requiring up to 
approximately two additional staff members. Maintenance on the U.S. side would generally 
consist of inspecting the ground along the sections of pipe installed using open-cut trenching to 
look for potential leaks. The new conveyance pipelines would use gravity to transport 
wastewater; therefore, minimal mechanics would be involved, reducing the overall maintenance 
requirements, and decommissioning the Matadero, Los Laureles 1, and Los Laureles 2 pump 
stations would reduce maintenance requirements as only access points would remain. 
Maintenance of the new gravity pipelines in Mexico would generally consist of routine closed-
circuit television inspections, cleaning, and leak repairs.  
 
Figure 2-6 through 2-8 depict the anticipated general locations of project elements and 
construction activities for Options B1, B2, and B3, respectively, of Project B. 

 

 
5 Depending on the results of the USIBWC condition assessment of existing ITP components, the scope of 
Option B3 could also include rehabilitation of the Hollister Street pump station and associated force mains. 



Draft Biological Assessment  USMCA Mitigation of Contaminated Transboundary Flows Project 

 
May 2022   Stillwater Sciences 

17 

 
Figure 2-6. Project B (Tijuana Canyon Flows to ITP), Option B1 – Locations of Project Components. 



Draft Biological Assessment  USMCA Mitigation of Contaminated Transboundary Flows Project 

 
May 2022   Stillwater Sciences 

18 

 
Figure 2-7. Project B (Tijuana Canyon Flows to ITP), Option B2 – Locations of Project Components. 



Draft Biological Assessment  USMCA Mitigation of Contaminated Transboundary Flows Project 

 
May 2022   Stillwater Sciences 

19 

 
Figure 2-8. Project B (Tijuana Canyon Flows to ITP), Option B3 – Locations of Project Components. 



Draft Biological Assessment  USMCA Mitigation of Contaminated Transboundary Flows Project 

 
May 2022   Stillwater Sciences 

20 

2.3.1.1 Project C: Tijuana Sewer Repairs 

Project C includes rehabilitating or replacing targeted sewer collectors in the Tijuana 
metropolitan area in order to reduce the amount of untreated wastewater that currently leaks from 
the sanitary sewer system in Tijuana and enters the Tijuana River. By reducing wastewater leaks 
to the river in Tijuana, Project C would improve downstream water quality in the Tijuana River 
Valley and Estuary by both 1) reducing overall river flow volumes, and thus reducing the 
frequency of dry-weather transboundary flows caused by river flow rates that exceed the 
Comisión International de Limites y Aguas (CILA) pump station (PB-CILA) diversion capacity, 
and 2) ensuring that more wastewater in the Tijuana sewer system is successfully conveyed to the 
expanded ITP for treatment (see Project A) rather than entering the U.S. as a transboundary flow. 
As indicated above, improvements in Mexico are not considered as part of this BA except when 
transboundary flows could be affected.  
 
The Comisión Estatal de Servicios Públicos de Tijuana (State Public Service Commission of 
Tijuana) and the Comisión Nacional del Agua, with concurrence from EPA and USIBWC, have 
identified seven sewer collectors to be rehabilitated or replaced using USMCA appropriations, 
EPA’s Border Water Infrastructure Program (BWIP), and/or Mexico funds as a Core Project. 
Most of the improvements would include replacement of old concrete pipes with new pipes made 
from more durable material (e.g., PVC or HDPE) to prevent the risk of leaks and collapses. Most 
of these collector rehabilitation and replacement projects, listed in Table 2-3, were selected with 
the goal of reducing transboundary wastewater leaks to the Tijuana River down to 5 MGD.6 One 
project (Force Main Antiguo, project #7) was selected with the goal of reducing transboundary 
wastewater leaks that reach the U.S. and the Tijuana River via Los Laureles Canyon and 
Matadero Canyon. Figure 2-9 depicts a schematic of the wastewater collection system in Tijuana, 
and the project locations.  
 
Construction activities for rehabilitation or replacement of these sewer collectors would include 
the use of heavy construction equipment and open-cut trenching in most locations. In some cases 
(e.g., when sections of pipelines are particularly deep or would cross busy roadways), trenchless 
methods would be used. The targeted sewers are located in urban, developed areas predominantly 
within existing streets. 
 
Project C construction activities are projected to take approximately one to three years to 
complete (per individual project) following mobilization but the specific schedule for starting and 
completing construction for all collector repairs is not known at this time. Binational negotiations 
regarding O&M responsibilities and funding for Project C are ongoing. 
 

 
6 In addition to the projects identified in Table 2-3, EPA is planning to provide BWIP funding for separate 
efforts (pursuant to separate NEPA reviews) that also would perform priority repairs to sewer infrastructure 
in Tijuana. 



Draft Biological Assessment  USMCA Mitigation of Contaminated Transboundary Flows Project 

 
May 2022   Stillwater Sciences 

21 

Table 2-3. Tijuana Sewer Collectors Included in Project C for Rehabilitation or Replacement. 

ID 
Number Name Description 

Length to Be 
Rehabilitated 

(Feet) 
Existing pipe Proposed pipe 

Projects to Reduce Wastewater Leaks to Tijuana River in Mexico 

1 International Collector 
(Phase 2) a 

Rehabilitate International Collector piping using 
trenchless methods due to location along a major 

highway. 
8,200 72-inch concrete 

72-inch PVC SPR 
(PVC spiral inside 

concrete pipe) 

2 Rehabilitation of 
Insurgentes Collector Replace Insurgentes Collector piping. 18,400 36-inch concrete 36-inch PVC 

3 
Rehabilitation of Poniente 
Collector (missing sections 
in col. 20 de Noviembre) 

Rehabilitate Poniente Interceptor pipeline, which is 
old, at risk of collapse, and causes major spills and 

wastewater discharges to the Tijuana River. 
2,300 42-inch concrete 42-inch and 48-

inch PVC 

4 Rehabilitation of Collector 
Carranza 

Replace Carranza Collector piping in Colonia 
Carranza. 9,200 36-inch concrete 36-inch PVC 

5 Rehabilitation of Interceptor 
Oriente 

Replace the Oriente Collector in the eastern section 
of the Tijuana River. 22,800 42- and 48-inch 

concrete 
42-inch and 48-

inch PVC 

6 Tijuana River Gates 
Replace piping along the Alamar and Tijuana River 

wastewater collection system to reduce untreated 
wastewater discharges to the Tijuana River. 

23,300 8- to 60-inch 
concrete 

8-inch to 60-inch 
PVC 

Project to Reduce Wastewater Leaks to Los Laureles Canyon and Matadero Canyon in Mexico 

7 Force Main Antiguo 
Rehabilitate the force main section of the old 

conveyance from PB1 to San Antonio de los Buenos 
Wastewater Treatment Plant. 

14,400 42-inch steel 
core concrete 

42-inch steel or 
PVC pipe 

a Phase 1 of the International Collector repairs, which includes construction of new alternative piping through the streets of Tijuana using 60-inch PVC, is being funded through 
BWIP and received a Categorical Exclusion in March 2022 to complete its NEPA review. 

  



Draft Biological Assessment  USMCA Mitigation of Contaminated Transboundary Flows Project 

 
May 2022   Stillwater Sciences 

22 

 
Figure 2-9. Project C – Schematic of Tijuana Sewer Collectors for Rehabilitation or Replacement. 



Draft Biological Assessment  USMCA Mitigation of Contaminated Transboundary Flows Project 

 
May 2022   Stillwater Sciences 

23 

2.3.2 Project D: APTP Phase 1 

Project D includes the construction and operation of a 35-MGD Advanced Primary Treatment 
Plant (APTP) for advanced primary treatment of diverted water from the existing PB-CILA 
diversion in Mexico, rehabilitation and extension of the existing force main from PB-CILA to the 
new APTP, installation of other new supporting facilities, and associated site modifications. The 
primary purpose of Phase 1 of the proposed APTP is to reduce impacts to the U.S. coast by 
treating diverted river water that otherwise would be discharged to the Pacific Ocean via SAB 
Creek without adequate treatment, or any treatment at all. This project would also reduce the 
frequency of transboundary river flows by eliminating the use of Pump Station 1A (PB1-A), 
whose mechanical issues indirectly cause occasional shutdowns of the PB-CILA diversion. 
 
The APTP would operate independently of the existing ITP and would consist of the following 
treatment processes: screening, aerated grit removal, grit dewatering, a ballasted flocculation 
process, and sludge handling. Figure 2-10 provides a schematic of the treatment train at the 
proposed APTP. 
 

 
Figure 2-10. Project D – Schematic of APTP Treatment Train. 
 
The proposed 35-MGD APTP for Project D, which represents Phase 1, would be designed and 
constructed to allow for potential expansion under Phase 2. For example, concrete pads 
constructed under Phase 1 for ballasted flocculation, sludge storage, and other process units 
would be large enough to accommodate the potential installation of additional process units under 
Phase 2, and piping and stub-outs to convey flows between the units would be sized to 
accommodate the flow rates of a 60-MGD plant. While these expanded pads would not 
specifically support operation of the 35-MGD plant, this approach is necessary to ensure soil and 
foundation stability for the overall plant and to ensure that the siting of Phase 1 infrastructure 
does not inadvertently prevent potential future expansion under Phase 2 (which is not part of the 
project analyzed in this BA and would undergo Section 7 consultation in the future if necessary). 
 
The proposed new facilities and processes for Project D are described below. 
 

• Preliminary treatment. The preliminary treatment process would include conveying 
influent from the headworks through self-cleaning bar screens and an aerated grit removal 
tank. The screening process would protect the advanced primary treatment process from 
large solid waste, and the grit chambers would remove approximately 25 percent of the 
suspended solids from river water. 



Draft Biological Assessment  USMCA Mitigation of Contaminated Transboundary Flows Project 

 
May 2022   Stillwater Sciences 

24 

• Primary treatment. The APTP would include a ballasted flocculation treatment process. 
Ballasted flocculation is a physical chemical treatment process that uses recycled media, 
coagulants, and polymers to improve the settling properties of suspended solids. The 
ballasted flocculation process is estimated to achieve total suspended solids and 
biochemical oxygen demand (BOD5) removals of 85 percent and 50 percent, respectively. 
Two ballasted flocculation treatment trains would be constructed, each with a 25-MGD 
design capacity. A flow schematic of the ballasted flocculation process is shown in Figure 
2-11. 

• Discharge. Treated effluent from the ballasted flocculation process would be conveyed 
through a new 300-foot pipeline located within the ITP parcel to tie into the existing ITP 
effluent structure and then discharged through the SBLO, which then discharges into the 
SBOO and then into the Pacific Ocean. Modifications to the wye diffuser array on the 
SBOO could be necessary to promote dispersal of the increased loadings (e.g., opening 
ports on existing capped risers and/or installing new diffuser heads and ports to existing 
closed, blind flanged risers). 

• Solids processing. The APTP would include solids handling facilities to process the grit 
and sludge removed from the river water. The sludge handling process would include 
gravity thickening, sludge storage, and dewatering units. The sludge loading facilities 
would include conveyors and hoppers to load the sludge onto trucks to be hauled offsite for 
disposal. 

• Other improvements. The new APTP would include facilities for offices, a control room, 
and restrooms to support operations. These facilities would potentially be co-located with 
similar proposed support facilities at the expanded ITP (Project A). The existing blower 
building at the ITP would be repurposed to house the controls for the APTP process. 
Electrical upgrades to the current system, including additional backup power, would 
support the pumps and equipment for the proposed APTP. The APTP site is enclosed by 
the existing ITP fence, but additional or upgraded lighting would potentially be required. 

  



Draft Biological Assessment  USMCA Mitigation of Contaminated Transboundary Flows Project 

 
May 2022   Stillwater Sciences 

25 

 
Source: EPA 2003. 

Figure 2-11. Ballasted Flocculation Process Flow Schematic. 
 
Site modifications for the proposed APTP would be necessary and would include grading and 
land disturbance for siting of the proposed APTP (shown in Figure 2-12) on the northern edge of 
the ITP property and for construction staging areas within the ITP site. The proposed APTP 
would be constructed in the north area of the ITP parcel, immediately north of the ITP secondary 
treatment units and south of West Tia Juana Street. Construction activities would also potentially 
involve temporary work (e.g., material/equipment staging and stormwater management) 
throughout the undeveloped 25-acre southwest quadrant of the ITP parcel. 
 
In order to convey river water to the new APTP, the existing PB-CILA diversion in Mexico 
(which would operate when the instantaneous river flow rate is 35 MGD or less) would convey 
diverted river flows through an existing force main across the border to the APTP headworks. 
Project D would include the rehabilitation and extension of this existing force main from PB-
CILA in Mexico to the new APTP in the U.S. PB-CILA currently conveys diverted river water to 
PB1-A through a 42-inch force main. This line would be rehabilitated and extended to direct 
flows from PB-CILA to the headworks of the new APTP, thus bypassing PB1-A and allowing it 
to be decommissioned. The section of the line proposed for rehabilitation runs from PB-CILA to 
Avenue M in Tijuana and is approximately 7,200 feet long. Rehabilitation of this section of 
existing pipe would involve installing mechanical joint restraints and applying corrosion 
protection. A new section of 42-inch HDPE force main, approximately 800 feet in total length, 
would be installed (using micro-tunneling) under the border from the PB1-A site in Mexico to a 
location west of Stewart’s Drain on ITP property in the U.S. Finally, open-cut trenching in the 
U.S. would be used to construct an approximately 1,800-foot section of new 42-inch HDPE force 
main north to West Tia Juana Street and then to the headworks of the new APTP. 
 
Rehabilitating and extending the existing force main line would involve temporary land 
disturbance during construction in both Tijuana and in the U.S. within the ITP parcel. In Tijuana, 



Draft Biological Assessment  USMCA Mitigation of Contaminated Transboundary Flows Project 

 
May 2022   Stillwater Sciences 

26 

temporary pumps would re-route flow between PB-CILA and PB1-A while this portion of the 
force main is rehabilitated, and temporary fencing and lighting would be constructed to increase 
security and support operations. Micro-tunneling under the U.S.-Mexico border would require 
temporary pits at both ends, and open-cut trenching would involve land disturbance and 